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Weight:                       Date written: 
	               Infantile spasms medication titration chart for parents 

	                     Prednisolone
	Ranitidine/

Omeprazole          
	  Vigabatrin 

	Week 1
	 10mg four times daily for 1 week
	
	

	Day 7 review
	Spasms on-going (last 24 hours) or spasm recurrence in the second week


	Resolution of spasms (no spasm in the last 24 hours)


	
	

	
	
	
	
	

	           (Cross off one regimen as appropriate)
	
	

	Week 2
	20mg three times daily 


	10mg four times daily 


	
	

	Days 15-19
	20mg twice daily 
	10mg three times daily
	
	

	Days 20-24
	10mg twice daily
	10mg twice daily
	
	

	Days 25-29
	10mg daily
	10mg daily
	
	

	                                            STOP
	    STOP
	Continue until 3 months
(doses will be adjusted as per weight by paediatrician)


Name of Paediatrician_ _____Signed_________________

















